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CERTIFICATE ROPE (NON METALLIC) AND 
ACCESSORIES 

FOR
Manufacturer : LANKHORST EURONETE PORTUGAL, S.A. (MAIA • PAT)
Work's ref N O : 131400136
Purchaser : 
Purchaser's 
order N O

: P.o.ltem N O : 1

Requirements : Bureau Veritas Rules for the Classification of 
Offshore Units (2013); OCIMF 2000 

Product 
description

: Double braided SPM Hawser, Nylon, 48,8 Mts 
length

Design review : Type approval ref(s) : BV TAC 22528/AO BV
Quentity : 1 pc 
Type : Hawser Double braid, Grommet type 48,8 Mts length
Material : Nylon
External 
diameter

: 96mm 

Number of 
strands

: 64 strands as sheath and 32 strands 
as core 

Breaking load : 2255kN
Marker Tape 
Size 

: LANKHORST ROPES NYLON 1? 1591 
2014

Breaking load test (Single) : 2347 kN
Breaking load test (Grommet) : 3989 kN
Length measured (meters) : Assy 1=48,78m
Linear Density : According OCIMF 2000: 5810
Enclosures / Remarks : LANKHORST Test Report NO 1401610 

Drawing NO 214125 Rev.O 
Based on DNV Cert. NO N1401 U7M issued on 10-11-2014 

This certificate is issued by Bureau Veritas as per the above Classification Rules 
and in compliance with the applicable technical requirements therein. 
Marking • 8/ BVN068PRT15

Last 
survey

: 11 May 2015 Issuance 
date 

: 11 May 
2015 

Surveyor : Vanessa GONCALVES Office : BV 
PORTO
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Kvesgc«
For Rewiew and signature : 
BUREAU VERITAS - INDUSTRY TECHNICAL CENTER CTI. INTERNATIONAL PROJECT OFFICE 

13/15 rue d'Anjou - Zl des Bethunes saint Ouen l'Au 
This certificate is issued within the scope of the General Conditions of Bureau Veritas Marine 
& Offshore Division available on the intemet site www.veristar.com. Any person not a party to 
the contract pursuant to which this document is delivered may not assert a claim against Bureau 
Veritas for any liability arising out of errors or omissions which may be contained in said 
document, or for errors of judgment, fault or negligence committed by personnel of the Society 
or of its Agents in establishment or issuance of this document, and in connection with any 
activities for which it may provide. 

The Electronic Version is available at: 
http://www.veristarpm.com/veristamb0sp/certificate.jsp?id*bnpyoxwf8k

BV Mod. Ad.E 677a February 2009 This certificate consists ot 1 page(s) 
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BOLETIM  DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 
BEL n' 

Lank- horstl.iPcn•lugal, SA No. 1401610 

ENTR,WGADOS E CABOS ENTRANGtkOOS 
DOUBLE BRAID AND BRADED ROPE 

-ecchaCéc

DE REGISTO CVnO i 31400136 
TEST REPORT order Nä. 

 Observa#es: Ensaio de Fla#es 
Rcrt%ås•. 

CENTER 

Fiber identification of Core: 373 373 373 

Observa#es•

ALMA  - CORD  OZ
CO RE - STRAND  Z 



BOLETIM DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 

WHITE WT02 

521 
Tå.1Wa

471 

3 

375 375 376 
372

" 

R&aUzüo 
Forca de rolura catcutada da Corda 
Caladated breaEnn

C3ßto nao cor 23 

5.43
 

230.
 

00

Meltlnq Point
  

216  •

da 



BOLETIM DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 
Dotarminagäo da Forw dc Rotura par encaio eos constituintes
Calculalign of tha bteaMng wcmth 



BOLETIM DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 

I ankh orstl Portugal, SA
1401610
DE REGISTO  
TEST REPORT 

DOUBLE / Ø  1 Tr 

Ff=matl
 

ce
 

Cocha 



BOLETIM DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 

re gnutra Fle%u DeleiLo n' 
amcalra 



BOLETIM  DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 
WHITE - WT02 

Determinagäo da Fcrqa de Rotura por ensaio dos constituintes
of tae

 Obscrva#es: Ensato do Ftagöes CAPA - CORDAO S 
 Remarks;  SHEATH • STRAND S

1 CENTER I S! LAYER 
50.000 dtex 33.333 dtex 50.000 dtex 

2

 bon 
iORSF.Z 

Catactcr3:å
 



BOLETIM DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 

Fiber identification of Sheath: 374
258 376 

a 

Meltinq Pcint• 214 QC 381 

Solubility Test- 

Dissolves in 

Formic Acid 

11

12

average 37B 259 

da rotuta calculada do Coda Kg f dart 
Calculated 

Srcaktng 
strength o casn 
a 

REFERENCE:

DOUBLE 1 Ø / Tr 
Obsera#es
RcttUttG Cocha ceecr

262 364 



BOLETIM DE ENSAiO 

DUP-OS 

BRAIDED NYLON 96 mm 32 
WHiTE WT02 

Determinacäo da Forp de Rotura por ensato dos constituintes
Cawat:m of Ehe *eaeno

 Obsorvaqöest Ensaio de Fia9öes CAPA - CORDAO Z 

 Remar%s: Test of yams SHEATH STRAND Z 
1 't LAYER

Forga de rotLta calcutada da Corda 
Catculated breaking strangh



BOLET)M DE ENSAiO 

DUPLOS 

Lankhorsti  POLLIEa19 SA 

CVnO 

ENTRANCADOS E CEOS ENTRANCADOS 304000268 
DOUBLE BRAID AND BRAIDED ROPE 

DE REGISTO 
TEST REPORT

•131400136



BOLET)M DE ENSAiO 

DUPLOS 

 Obcora#es: Ensaio de Fia;öes s 
 Remarks: Tev F•n:s CORE - STRAND S 

CENTER  LAYER 2nd LAYER 
* 32 Tr x 2 x (6 yams 50.000 dtex+ 1 yam 33.333 dtex) + Core50.000 diex 50.000 dtex
50.000 dtex

Core - 16 Trx 2 (14 yams 50.000 citer) 374 376 379 
375 377 378 

Sample taken with 2 meters at ref. Load
372 375 376 

WeiQht Picosnrn376 

- 5.860377 
7 

Sheath -  5.760 9
65.0 

a 
9

Core 36,
 

Coresheath - 11.62
 



BOLET)M DE ENSAiO 

DUPLOS 

White with one green yam in one strand in core and 
with one red and groan yarn in two strands in 
shoalh, WHITE WT02 

Determinacäo da FOGä de Rotura por ensafo 
dos constitulntes of Eteaking sterotr

Fagsc de realiza#o 
Rea

0,73 

Forca de rotura catculada da Corda 
daN 

Catalafuc break no strengti

239.370 kgf 
( 2.34J..—kNk

average
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